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98
: SOP Name: Measured:
B%IH?,?AN%m%EMENT- Average Thursday, August 21, 2003 4:01:16 PM
Sample Source & type: Measured hy: Analysed:
Supprl)ier: SIAM CEy|\F/|)ENT Defutt Thursday, August 21, 2003 4:01:17 PM
Sample bulk lot ref: Result Source:
Averaged
Particle Name: Accessory Name: Analysis model: Sensitivity:
Cement Scirocco 2000 (A) gleneral purpose (I\)I%rmal |
Particle RJ: Absorption: Ize range: scuration:
01 0.020 fo2000.000 6.06 %
é'iz?)oersam Name: Dispersant RI: Weighted Residual: Result Emulation:
Dry dispersion 1.(1&) 0298 % Off
ion: Span Uniformity. Result units:
glggggntrau%gv(ﬂ 2.%72 0.895 Volume
Surface Weighted Mean D[3,2]: Vol. Weighted Mean D[4,3]:
5.680 um 22.795  um
d(0.1):  2.733 d(0.5):  17.139 um d(0.9): 51.957
Particle Size Distribution
0 [
5
) 4
I 3
> 2
1 po i b
i BJ B
o0 | 10 M0 30
Pariicle Size ((jm) -
-PORTLAND CEMENT-Avera(;]e, 1 rsday, August 21, 2003 4:01: € pM
Vokme %
=z o= : 709 50238
oo2| O ows| o ti Ve 7962 o 56.368 3
0025 099 0178 R 1262 o 8934 55 63246 4
0s e 0200 g: 1416 s 10(324 30 70963
IR N B
0252 1.763
con| 0 008 089 14159 339 023
000 ae 010 200 1.03 y 360
0045 an 0317 o 2244 s 15887 381 112468
pon gg 035 ov 17 2018 133 % 402 ]1'2?15%%
b 000 s 02 o 148 20440 420 o
0083 ; 0.448 3170 163 436 1261
0.071 o 0.5 9z 3557 ya 25179 426 % -
0080 oo 0564 a2 3991 : 28251 118 141589
0089 o o6 02 4477 hess 31698 i 24404 1583656
0100 0n 0710 - 54 e 35566 434 251785 %
0112 o 07% e 5637 o 29905 3% 282506
0126 000 08x v 635 pe 4774 3.58 316979
0142 an 1002 o 7006 2 50238 : 35656
\ - : . Fil . Pramot
i et R



Sample Name:
NS-FA - Average

Sample Source & type:
Supplier= PHUKET MSWI
Sample bulk lot ref:

Particle Name:
Cement

Particle RI:

1.680

Dispersant Name:
Dry dispersion

Concentration:
0.0020 % Vol

ResultAnalysis Report

SOP Name:

Measured by:
Defult

Result Source;
Averaged

Accessory Name:
Scirocco 2000 (A)
Absorption:

0.1
DispersantRI:
1.000

Span :
1.659

Surface Weighted Mean D[3,2):
34.298 um

Measured:

99

Thursday, August 21, 2003 3:38:26 PM

Analysed:

Thursday, August 21, 2003 3:38:2/ PM

Analysis model:

General purpose

Size range:

0.020 to 2000.000 um
Weighted Residual:

0.619 %

Uniformity:
0.498

Vol. Weighted Mean D[4,3]:
84.558 um

Sensitivity:
Normal
Obscuration:

1.93 %
Result Emulation:
off

Result units:
Volume

d0.1): 21615 um <05 79230 um d(0.9): 153053  um
Particle Size Distribution
11
10
9 AT
8 \
g 7 j\
o 6
£ 5 i \
S el
S 4 3
3 /
2
1 | A
! l—,y’_ T \
O -ll |
0.1 1 10 100 1000 3000

Particle Size (um)
[-NS-FA - Average, Ttun-sday, August 21, 2003 3:38:26 PM

Size(pmg Volume % Sizel(porgg Voume %  Size ;%52 Volume % Sizgéggwg Volume % Siégépm Volume %

000

0020 014 .
0.00 000 008 039 475
0022 o 0159 o 115 00 7962 o 56358 R xem o
0025 0178 1262 8934 63216 1774
0.00 000 010 054 644 000
0028 0200 1416 10024 7093 502377
000 000 011 062 1 000
0022 0224 159 1247 7061 563677
0.00 000 0 o7 750 000
0.0 0252 178 12619 80337 632456
0.00 000 012 080 776 000
0040 0283 2000 14150 100237 709627
0.00 000 013 088 5 e 000
0045 o 0317 o 44 o 1587 P o 96,214 o
om0 Y 0356 o 2518 0 17825 0% i M e o
0056 000 03% ' 2625 : 20000 / 1159 : 1002374 !
0.00 000 015 113 507 000
0063 0418 170 2440 158866 124683
000 000 016 1% 38 o 000
0071 o 0502 o 2557 e %179 12 mm 5 5 o
0080 ! 0564 - 3% : 28751 : 200000 11589 -
0.00 000 019 169 150 0.00
0009 0632 1477 31698 D10 1588656
000 000 021 205 032 000
0.00 0710 o 5004 o 3566 o mim D s o
e 0% 07% %7 o 290 ase % o O
0.00 004 028 316 000
0126 0 0893 oo 6325 e U4 Wooamm gy
0142 0 1002 - 709 : 50238 : 355656 :
lalvem Instruments Ltd esi Masterszer 2000 Ver Version 4 00 ¢ .o NAMe: Pram”
lalvem, UK Senal Number 34405-94 Record Nudnbeﬁz
el - +44] (0) 1684-892456 Fax *144] (0) 1684-892789 21 Allg 2003 044
2 ! 1 A A A (/\



ResultAnalysis Report

100
SOP Name: Measured*
%aﬂpli\yggge Thursday, August 28, 2003 1:23:30 PM
; Measured by: Analysed:
ESQ?opr'ye:SSﬂbﬂ?Eg%t Swi Defult / Thur!day,Augule& 2003 1:23:31 PM
Sample bulk lot ref: Result Source:
Averaged
Particle Name: Accessory Name: Analysis model: Sensitivity:
Defeutt < Scirocco 2000 (A) General purpose Normal
Particle RI: Absorption: Size range: Obscuration:
1520 0.1 0.020 to 2000000 um 211 %
Dispersant Name: Dispersant RI: Weighted Residual: Result Emulation:
Dry dispersion 1.000 0.513 % off
Concentration: Span Uniformity: Result units:
0.0009 %Vol 3.%32 0.965 Volume
Surface Weighted Mean 12 Vol. Weighted Mean D[4,3]:
14.950 um 48.160 um
d0.1):  6.757 um d(0.5): 3403  um d(0.9): 111652  um
Particle Size Distribution
6
5 ‘/
4
1 // \
= 4 | Ve
g X \
) i
E 3 1
: / \
> 2 ?:' ]
L L
00.1 1 10 100 1000 3000
Particle Size (um)
__S-FA - Average, Thursday, August 28, 2003 1:23:30 PM

Size@

0025
0028
0032

Vdime _%

Size (pmg Vdime %

Size Vdime %
i m 015

15 0P
1962
018
1416
(P
% 025
24 029
g 0B
043
225
053
3170
063
3001 :
0 B
: 106
s i
6305 :
013 70% 162

Mastersizer 2000 Ver. Version 4.00

Size %rgg Vdime %

Serial Number : 3440394

18
206
29
251
272

Size (pm) Vdtme %
A

56.368
63.246
70963
79621
80.337
100237
112468
126191
141589
158,066

iy

24404
251785
282500
316979
355656

392
407
418
421
413
392
357
309
253
192

S%g é%rgg Vdume %

309.052
447744
502377
563677
632456
709627
796214
803367
1002374
1124683
1261915
141589
1588.656

A

File name: Pramc
Record Number
18 Sep 2003 115



Sample Name:
S-FA - Average

Sample Source & type:
Supplier =PHUKET MSWI

Sample, bulk lot ref:

Particle Name:

i

ResultAnalysis Report

SOP Name:

Measured by:
Defult

Result Source:
Averaged

Accessory Name:

Scirocco 2000 (A)

N[xjs *

101

Thursday, August 21, 2003 3:44:57 PM

Analysed:

Thursday, August 2112003 3:44:58 PM

Analysis model:
General purpose

Sensitivity:
Normal
Obscuration:

1.43 %
Result Emulation:
Off

Result units:
Volume

Size (pm) Volume _9

-4

00

Cement
Particle RI: Absorption:
1.680 0.020 96 to 2000.000 um
Dispersant Name: Dispersant RI: ighted R%sidual:
Dry dispersion ]..(ﬁ) H%h /0
Concentration: Span : ggiéormityi
0.0006 %0Vol 3.592 .
Surface Weighted Mean D[3,2]: Vol. Weighted Mean D[4,3]:
13.754 urmn 94.301 um
d01). 6606 d05) 35071 um d0.9): 132587  um
Particle Size Distribution
1
10
8
6
| 4
V '
°0 1 1 10 100 1000 3000
Particle Size ()
-PORTLAND CEMENT-Average, Thursday, August 21, 20034:01:16 PM
N'S-FA - Average, Thursday, August 21, 2003 3:38:26 PM
S-FA - Average, Thursday, August 21, 2003 3:44:57 PM
Size(pm) Volute m%  xze(pm) Voume % Size (om) vdime %  Size(pn ) Voume %  Size(pm) Vewne %
0020 Q142 0.00 e oz S 1.78 56368 364
e 3?33 018 0.00 1= 024 T 2@ 63246 374
0.025 0178 1262 8934 38
0.00 000 025 225 70963
. 0200 1.416 10.024 380
o K o 1.589 9 11.247 E 79621
s 0.00 g 000 e | 027 268 0337 312
0.036 ; 0252 1783 12619 352
000 0% 2000 9 14.159 o 100237
0283 : 322
900 0.00 0.00 0.32 300 112468
0.045 0317 2244 15887 282
0.00 000 037 308 126191
0.050 : 03% 2518 17.825 234
000 000 042 319 141589
039 2825 20000 181
00% 0.00 000 3470 050 22440 319 158836 12
o 0.00 044 000 g 059 320 .
0.071 ’ 05w 3.867 2179 321 % 079
0.00 000 070
0.080 0.564 3.991 28251 i
0.00 007 083 DUUA
0.089 06x a417 3168 .
0.00 010 098 251 785
0100 0710 5024 35566 i
0.00 0.16 1.15 5 282508
0.112 07% 5637 0. 341
s 08m i 635 o 4774 316979
gj:z o 1002 9 7.0%6 Ll B Y 2% 355656
‘o Mastersizer 2000 Ver Version 4 00
| Ltd,es. Serial Number : 34403-94
(] 16040056 Fex 44 (0) 163482780

399052
w77

502377

saer7 OB
s (P
W
wee 0%
mE
oy o
T
e
usgy 3
B85 o
ﬂfﬁf) 004

File name Pramo
Record Number :
21 Aug 2003 04.5



Sample Name:
S-+A - Average

Sample Source & type:
Factory = PHUKET MSWI

Sample bulk lot ref:

Particle Name:
Default

Particle RI:

1520

Dispersant Name:
Dry dispersion

Concentration:

0.0009 %Vl

d(0.2):

ViR

100
80
60
40
20

0.

ResultAnalysis Report 102

SOP Name;

Measured by:
Defult

Result Source:
Averaged

Thursday, August 28, 2003 1:23:30 PM
Thursday, August 28, 2003 1:23:31 PM

: Analysis model: Sensitivity:
éﬁ?(?éég’ r 03'6" r(]/wﬁ Gendra purpose Normal
Absorption: Size range: Obscuration:

il 0.020h d o 'dZO?O'OOO " %élsuItEr:?ulation'
Di : Weighted Residual: ;
lﬁ%rsam " 0513 % off
: Uniformity: Result units:
%,%%g- 0.965 Volume
Surface Weighted Mean D[3,2) Vol. Weighted Mean D[43]:
14.950 lgm 32 48.160  um
6.757 um d(05):  34.036 um d(0.9): 111652  um
Particle Size Distribution
/
Vil
// 1/
V//// /
// / /
3 10 100 1000 3000

Particle Size (pm)
PORTLAND CEMENT-Average, Thursday, August 21, 2003 4:01:16 PM
—NS-FA - Average, Thursday, August 21, 2003 3:38:26 PM
S-FA - Average, Thursday, August 28, 2003 1:23:30 PM

Size (pum) | Volume in % Size (pm) | Volume In % Size (pm) | Volume In % Size (pm) | Vaume In % Size (pm) | Volume in % Stz;s(:g Volume In %
0142 1.02 7.0%6 ik 50.238 i% g 000
0.020 600 000 st 0.15 Yom 668 209,052 o
b 0o s 000 : 0o 8A%4 - 63246 an 447744 ’
st 000 ki 0.00 2% 018 ] 0’ 4 229 1983 418 577 000
g0z 0.00 9 0.00 149 019 "'247 251 79:621 421 3677 0.00
i 924 000 i 022 27 413 o 000
000 22 e 12619 89,337 e 62 o
e sy ozsa Ao ' - 14159 o 100.237 700,627
e °'°° . i o ot 15-887 s 112.468 il 796214 o
ooe 0.00 ki 000 2o 0% 7’ g 317 ,25'191 309 o 0.00
0050 ‘ 0356 2518 o 17. s 3 ghy st s
099 o 285 20,000 141589 ; ot
o 90 b 00 s 2440 32 158.866 L2 1124683 :
905 000 a4s 000 290 063 ol 334 b e 137 i 000
o - 902 00 A 078 3% 081 b 0.00
00 0 3991 28251 200.000 o ! e
0.080 0.564 < S 55 a i
g0 9 4477 31.698 224404 d60 o
0089 06 e 106 3 g
200 5024 35566 251.785 a6 782 000
0100 0710 508 o v . _ -
oo 07% 5637 39905 % " e 2000
o2 0.10 142 3 e
0126 09 0ex 6325 e 44774 A% o
0142 - 1.002 a8 7056 ’ 50238 355 656 |
L — I m
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quainio ) imaniiiazm uioa y )! a

ICP-056 / 2545 12

FA 0%
FA 10%
FA 20%
FA 30%
FA 40%
FA 50%
FA 60%
FA T0%
FA 80%
FA 90%
FA 100%

STREC UI/SS

453172

Ag As Ba Cd Cr Hg Pb &
ICP atomic emission spectrometry
Inductively Coupled Plasma Atomic Emission Spectrometer
Model Perkin Elmer PLASMA-1000

Rl 2545 -2 2546
(ppm)

Ba Cr Po
0438 0.027 < 0080
0451 0022. < 00K
0613 0028 < 00K

072 0030 0085
0848 00% 0158

0908 0030 0171

0925 0019. 0109
08% 0019 . 0131

0793 0023 0236

0606 002 0293
0424 0008 0513

%;@7
%



Fly Ash
Bottom Ash

STREC: UT/SS

104
giwmiojilol  awia & ymaj jolu na)ca

|CP-056 / 2545 212

(ppm)
Ay A B G C H P &
<0007 <005 097 0009 08 <003 2% <0.09
<0.007 <005 0440 <0005 <0007 <003 734 <0.09
<0007 <005 01% <0005 0045 <003 <005 <0.09
<0007 <0.05 019 <00 0066 <003 <005 <0.09

( )






H1

W N s W RN WR O W s WO W R WOR 0N O 0N R s W N

(cement Ty ash)

100 : 0
100 : 0
100 : 0

Q0 :
90 :
90 :
20
: 20
20
30
30
30
40
40
40
: 50
: 50
: 90
: 60
1 60
1 60
- 10
- 10
- 170
20
20
. 20
10:
10:
10 :

80
80
80
70
10
10
60
60
60
50
50
50
40
40
40
30
30
30
80
80
80

10
10
10

90
90
90

0: 100
0: 100
0: 100

(kg/eum)
2,161
2175
2,100
2,149
2,043
2,033
2,101
2117
2,004
1,998
2,084
2,029
2,005
2,032
2,002
1,999
1,959
1,983
1,957
1,956
1877
1,905
1881
1,879
1831
1,804
1,846
1,724
1,727
1,643
1,755
1,709
1,607

(kg/cu.m.)

2,146

2,075

2,074

2,037

2,013

1,980

1,930

1,888

1,827

1,698

1691

(ksc.)
304
302
30
270
253
265
2%
250
216
165
163
169
%
1
102

NI B w o o —

O O O O O O oo oo

263

234

165

103

20

%

100

87

U



%

(kg/cu.m.)

(kg/cu.m.)

((cement fly ash)

314

212
2001
2,036
2,115

0
0

100
100

2,083

& 8

>

0
10
10
10

100 :
0

215
37

2,0%

2071

9
9

>

2101

2,042
2,049
2,09

2,021

211

215
212

2,060

2

K

0
0
0

1"

17

2,048

2,050

2,066

2081

4

2021

1964

2,018

60 40

2021

1988

19%7

1976

4

0 20

1994

L

1961

1945
1984

8 3
SIS

1861
1933
194
1847

1810

R

1916

1

0

1850

0 2

18%
1806

1818

o

0

1810

0

10
10

0:

1806
1,652
1676
1718

100
100
100

1682

0:

0:



WO N WO WO N WD

(cement : sand)
1275
1:215
1:275
1:275
1:2.15
1:275
1:275
1:25
1:275
1:2.75
1:275
1275

04
04
04
05
05
05
06
06
06
0.7
0.7
0.7

(kg/cu.m.)
2123
2,109
2123
2214
2,225
2,065
2,058
2131
2,119
2,161
21%
2,240

)

(kg/cu.m.)

2118

2,168

2103

219

16

30

245



W N, WO OO DN -

(cement fl
10 :
10 :
0 :
0 :
10 :
0 :
10 :
0:
0 :

0

10 :

0

<<

B8B83 888888888

o)

04
04
04
05
05
05
06
06
06
0.7
0.7
0.7

(ko/cu.m.)
202
1,987
2,050
2,032
2043
2,058
2,115
2,059
2101
2011
1981
2,040

(kg/cum,)

2021

2,044

2,092

201

(ks0)

108
143
143

FEEEB8EBRS

(ks0)

116

28



W N = QWO WO DD -

((cement fly ash)

0
0
0
0
0
0
0
0
0
0
0
0

B8 B8B8BB8B8B8E88E

04
04
04
05
05
05
06
06
06
0.7
0.7
0.7

(kg/cu.m.)
1988
2,015
2015
2017
2,006
1986
2,059
2071
2,082
2072
197
2,059

(kg/cu.m.)

D
) 2006
) 2003

]

) 2071
> 2037

S5 B8

172
m

BRERBE&R

28

12



W N = QWO DN WO OO WO DD -

—
~—

— ] WD W W s e

(kg/cum,)

2017
2,05/
2118
2,116
2110
2123
2,060
2,136
2,185
2,075
2,087
2,010
2,174
2,119
2,188

(kg/cum,)

2,084

2,136

2121

2,018

2,180

109

173



W N WO DN WO N WO WO DD -

—
~—

—~ WD W W s b

(kg/cu.m.)
2,026
2,044
1,989
2,092
2,007
2,037
2,034
1970
197
197
2,014
2,017
2,088
2,075
2,0%

(kg/cu.m.)

2,020

2,045

1933

2,000

2,086

bhEBEBEREE8csasasax]l



0 0 Vv
1 1
2
3
2 1
2
3
3 1
2
3
4 1
2
3
5 1
2
3

Ci

—
SN—

(kg/cum,)

1986
2,045
2,086
1983
2,055
2,012
1987
1964
2,013
2,038
2,017
2,019
2,121
2,126
2021

(kg/cum,)

2,039

2,017

19%

2,025

2,093

X

R ESRRRERS8EE8RSRI 3R
i

60

142



114

m

143

730
780
70
120
750
140
140
120

174

167

i
i
i

176

140

13

-10

740

750
730
140
120
710
700
710

730

97

i
i
i

1.23

=

=

113

124



SC

k

(kg)

(kg
740
730
740
730
740
740
740
720

730

()

!

97

131

)

14
118

1
1
1

114

131

J

730
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, 246

2546
2546
2546
2546
2546
2546
2546

352.38
33693
3309
433
306.84
376.16
31441
33443

. .2546

303
907
143
1119
10049
1013
1811
2119

17.02
164
2584
2154
1892
1613
1975
1937

24534
266.79
29513
20944
14753
2%.64
216.55
24820

24649
25401
25381
246.22
23984
2449
21215
2107

3052
395
3508
4156
1651
156
623
2.9

486
8
339
441
13
1%
2.1
3N



(& » I~ N 6 I )\ gy RN

13642
121.00
183,78
17687
16983
1%6.23

443
305
2.39

340
345

6.06
419
268
460
366
433

.. 2546

6.55
454
348
490
417

4.73

6.34
469
371
4.18
423
482

6.29
484
425
431
415
483

169
11
08
097
0.74
109

3L36
242
1659
2281
2035
2314

(%)

1853
901
2%
1%
1548
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kg/m 3 2.7 34008
% 305 3144
%wt R3L 5LH

% 24.15 8.66

Higher Heating Value Callg 155 1943
Lower Heating Value Callg 1284 1718
- % 1424 5%
] % 1062 6.92
] % 812 22
% 1476 16.74

% 123 203

- % 212 128
‘ % 26.% 1424
% 1089 b4

1 13 2544 - 3 2544

1 24 2546 - 21 2546

13 2544 - 30 2544
2

24 2546 - 21 2546
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